
                                             SOLAR G-3701
POS NO. SPARE PART DESCRIPTION PCS. PR0DUCT NO.

1 AERATOR M21,5x1 1 2206.93
2 AERATOR BODY 1 2222.46
3 SPOUT 1 2327.21
4 SPOUT SLEEVE 1 2327.24
5 O-RING SEAL (34x3)mm 1 9917.342
6 HALF BUSHING 1 2016.41
7 SCREW M5x8 1 9903.138
8 O-RING SEAL (18.3x2.4)mm 3 9916.161
9 BODY  1 2327.12

10 SCREW M8x8 1 9903.025
11 SCREW M6x5 2 9903.256
12 MOUNTING KIT 1 2002.49
13 HOSE M10x1-9/16 24UNEF-450 2 2901.015
14 CARTRIDGE (Ø25)mm 1 2327.49
15 NUT 1 2114.14
16 SCREW M3x8 3 9903.011
17 HANDLE BODY 1 2327.18
18 SCREW M4x8 1 9903.159
19 HANDLE 1 2327.15
20 HANDLE PLATE 1 2327.27
21 DRAIN PLUG 1 2059.70
22 PLUG SEAL 1 2059.85
23 DRAIN SWITCH ASSEMBLY 1 2059.86
24 DRAIN BODY 1 2059.75
25 FLANGE GASKET 1 2059.84
26 UNDER-BOWL GASKET 1 2059.83
27 NUT 1 2059.82

28 SEAL 1 2059.87

29 CONNECTION PIPE 1 2059.81

30 DISCHARGE PIPE 1 2059.80


	G-3701

